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ELECTRIC HOIST
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s:u (Model) PA600 PA80O PA1000
mdolw 1050W 1300W 1600W
ns:nalw 220V/50Hz 220V/50Hz 220V/50Hz
msisou Single-Hook | Double-Hook | Single-Hook | Double-Hook | Single-Hook | Double-Hook
thktinfumsen | 300 kg | 600kg | 400 kg | 800 kg | 500 kg | 1000 kg
AWISlunisen |10m/min| 5m/min [10m/min| 5m/min |10m/min| 5m/min
axwaolumsen | 12 m 6m 18 m 9m 20m 10m
yunadav @5 mm @5.5 mm @6 mm
A WYY IW 1.5m 1.5m 1.5m
YuaduAY 38.5x15x21 cm |42.8x15.5x24.7cm| 48x16.5x28 cm
thktinans 17 kg 19.5kg 32 kg
9UDUUSSY 1 1 1

$1A1

6,990.-

7,790.-

11,900.-

4

§l awlw
A axasend

A 1.5m

arelwed
65 cm

DO NOT OVERLOAD

WARNING
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= USAGE OF HOISTS THAT DO NOT INVOLVE LIFTING OF THE LOAD ON
THE LOWER HOOK OR USING HOISTS IN THE HOIST DOWN POSITION
WITHOUT SPECIAL PRECAUTION MAY CAUSE AN ACCIDENT RESULTING

IN INJURY AMD/OR PROPERTY DAMAGE. - DO NOT LIFT A OVERWEIGHT
BEYOMND THE CAPABILITIES OF THE TOOLS. - CHECKING THE SLING
\_BEFORE EACH USING IN ORDER TO MAKE SURE IT SAFETY FOR USER. )
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ELECTRIC HOIST

SPARE PARTS

SUMO

INDUSTRIAL

Model
PA600, PASOO
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ELECTRIC HOIST

PA600

1 | Socket Sunk Head Screw M8x18 2 48 | Cross Pan Head Screw M4x12 4
2 | Subulate Tooth-washer g8 2 49 | Cross Pan Head Tapping Screw M3X14 4
3 | Outer Hex Bolt M8x25 4 50 | Position Limited Switch 1
4 | Washer ¢8x1.6 5 51 | Snap Ring 68 1
5 | Spring Washer 88x2 4 52 | Button Spring Loop 1
6 | Fasten Clamp 2 53 | Position Limited Button @8 1
7 | Housing Cover 1 54 | Connection Ending 104 1
8 | Rolling Bearing il 55 | Up Airproof Loop Of Junction Box 1
9 | Shaft Sleeve Of Rope Drum 2 56 | Up Cover Of Junction Box 1
10 | Rope Pin il 57 | Eliciting Line 1
11 | Rope Drum 1 58 | Plug-in Reed Jacket 4.8 2
12 | Steel Wire Rope 1 59 | Plug-in Reed 4.8 2
13 | Aluminum Buckle 3 60 | Rubber Loop g4 8
14 | Balance Weight 1 61 | Cross Pan Head Tapping Screw ST4.2X15 9
15 | Protective Loop For Steel Wire Rope 1 62 | Coper Head Of Position Limited Cable Line

16 | Hook 2 63 | Anti-kink Device Of Cable Line M16 3
17 | Shaft Of Rope Drum 1 64 | Controlling Cable Line 4x1.0mm x1.5m 1
18 | Flat Key 5x10 2 65 | Binding

19 | Rolling Bearing 6203 1 66 | Plug-in Reed Jacket 6.3 8
20 | Position Limited Bracket 1 67 | Plug-in Reed 6.3 8
21 | Socket Screw M8x40 1 68 | Lower Cover Of Controlling Handle 1
22 | Socket Screw M5x18 6 69 | Airproof Loop Of Controlling Handle 1
23 | Spring Washer g5 10 70 | Capacitor CBB60 450V 1
24 | Flat Washer 85 10 71 | Up Cover Of Controlling Handle 1
25 | Gear Box 1 72 | Emergency Stop Switch LA136:AC250W 1
26 | Small Helical Gear 1 73 | Bilateral Switch HY12-9-3 1
27 | Snap Ring 015 il

28 | Paper Wahser 1 75 | Cross Pan Head Screw M3x6 4
29 | Rolling Bearing 6201 2 76 | Spring Washer g4 1
30 | Gear Driving Shaft 1 77 | Terminal Piece p4x0.5 1
31 | Big Helical Gear il 78 | Tooth Washer g4 1
32 | Front Housing Cover 1 79 | Tube

33 | Rolling Bearing 6202 2 80 | Nylon Binding

34 | Rotor 1 81 | Waterproof Plug And Cable Line 3G1.0mm?x0.65m | 1
35 | Stator 1 82 | Tie-in Of Position Limited Switch 1
36 | Motor Housing 1 83 | Reed Of Position Limited Switch 1
37 | Brake Spring 2.4mm 1 84 | Locknut M6 2
38 | Brake Assembly 1 85 | Flat Washer g6 2
39 | Back Housing Cover 1 86 | Locknut M6 1
40 | Fan 1 87 | Pulley Plywood 3.0mm 2
41 | Fan Cover 1 88 | Pulley Wahser 910x2 2
42 | Outer Hex Bolt M5x175 4 89 [ Pulley 1
43 | Flat Washer g3 4 90 | Inter Pantou Bolt M8x35 1
44 | Cross Pan Head Screw M3x6 4 91 | Column Nut M6X30 2
45 | Lower Airproof Loop Of Junction Box 1 92 | Pulley Shaft 812x25 1
46 | Lower Cover Of Junction Box 1 93 | Spring Buffer 1
47 | Flat Washer g4 9 94 | Shaft Sleeve p26x18x4.5 1
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ELECTRIC HOIST

PAB0O

1 | Socket Sunk Head Screw M8x18 4 48 | Cross Pan Head Screw M4x12 4
2 | Subulate Tooth-washer g8 4 49 | Cross Pan Head Tapping Screw M3X14 4
3 | Outer Hex Bolt M8x25 4 50 | Position Limited Switch 1
4 | Washer ¢8x1.6 5 51 | Snap Ring 68 1
5 | Spring Washer 88x2 4 52 | Button Spring Loop 1
6 | Fasten Clamp 2 53 | Position Limited Button @8 1
7 | Housing Cover 1 54 | Connection Ending 104 1
8 | Rolling Bearing il 55 | Up Airproof Loop Of Junction Box 1
9 | Shaft Sleeve Of Rope Drum ¢26x18x11 2 56 | Up Cover Of Junction Box 1
10 | Rope Pin il 57 | Eliciting Line 1
11 | Rope Drum 1 58 | Plug-in Reed Jacket 4.8 2
12 | Steel Wire Rope 1 59 | Plug-in Reed 4.8 2
13 | Aluminum Buckle 3 60 | Rubber Loop g4 8
14 | Balance Weight 1 61 | Cross Pan Head Tapping Screw ST4.2X15 9
15 | Protective Loop For Steel Wire Rope 1 62 | Coper Head Of Position Limited Cable Line

16 | Hook 2 63 | Anti-kink Device Of Cable Line M16 3
17 | Shaft Of Rope Drum 1 64 | Controlling Cable Line 4x1.0mm x1.5m 1
18 | Flat Key 5x10 2 65 | Binding

19 | Rolling Bearing 6203 1 66 | Plug-in Reed Jacket 6.3 8
20 | Position Limited Bracket 1 67 | Plug-in Reed 6.3 8
21 | Socket Screw M8x40 1 68 | Lower Cover Of Controlling Handle 1
22 | Socket Screw M5x18 6 69 | Airproof Loop Of Controlling Handle 1
23 | Spring Washer g5 10 70 | Capacitor CBB60 450V 1
24 | Flat Washer 85 10 71 | Up Cover Of Controlling Handle 1
25 | Gear Box 1 72 | Emergency Stop Switch LA136:AC250W 1
26 | Small Helical Gear 1 73 | Bilateral Switch HY12-9-3 1
27 | Snap Ring 015 1 1
28 | Paper Wahser 1 75 | Cross Pan Head Screw M3x6 4
29 | Rolling Bearing 6201 2 76 | Spring Washer g4 1
30 | Gear Driving Shaft 1 77 | Terminal Piece p4x0.5 1
31 | Big Helical Gear il 78 | Tooth Washer g4 1
32 | Front Housing Cover 1 79 | Tube

33 | Rolling Bearing 6202 2 80 | Nylon Binding

34 | Rotor 1 81 | Waterproof Plug And Cable Line 3G1.0mm?x0.65m | 1
35 | Stator 1 82 | Tie-in Of Position Limited Switch 1
36 | Motor Housing 1 83 | Reed Of Position Limited Switch 1
37 | Brake Spring 2.4mm 1 84 | Locknut M6 2
38 | Brake Assembly 1 85 | Flat Washer g6 2
39 | Back Housing Cover 1 86 | Locknut M6 1
40 | Fan 1 87 | Pulley Plywood 3.0mm 2
41 | Fan Cover 1 88 | Pulley Wahser 910x2 2
42 | Outer Hex Bolt M5x175 4 89 [ Pulley 1
43 | Flat Washer g3 4 90 | Inter Pantou Bolt M8x35 1
44 | Cross Pan Head Screw M3x6 4 91 | Column Nut M6X30 2
45 | Lower Airproof Loop Of Junction Box 1 92 | Pulley Shaft 812x25 1
46 | Lower Cover Of Junction Box 1 93 | Spring Buffer 1
47 | Flat Washer g4 9 94 | Shaft Sleeve p26x18x4.5 1
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sonaaviwwi

ELECTRIC HOIST

PA1000

1 | Outer hex screw M10x25 4 48 | Anti-kink device of cable line M20 2
2 | Spring washer 10 4 49 | Controlling cable line 5x1.0mm x1.5m 1
3 | Washer g10 4 50 | Plug-in reed jacket 6.3 5
4 | Quter hex bolt M12X30 4 51 |Plug-in reed 6.3 5
5 | Washer 12 4 52 | Cross pan head tapping screw ST4.2X15 8
6 | Spring washer @12 4 53 | Lower cover of controlling handle 1
7 | Fasten clamp 6.0mm 2 54 | Cross pan head tapping screw ST5X35 1
8 | Housing cover 1 55 | Airproof loop of controlling handle upper cover | 1
9 Ro"mg bearing 2 56 Up and down switch 1
10 | Rope pin 1 57 | Up cover of controll_lng handle 1
11 | Rope drum 1 58 | Emergency stop switch 1
12 | Steel wire rope 1 59 Wat_erproof p_Iug and cablg line 3G1.0mm?x0.65m 1
13 | Aluminum buckle 3 60 | Anti-kink device of cable line M16 1
14 | Balance weight 1 61 | Spring washer 04 >
15 | Protective loop for steel wire rope 1 gg 12;?;”322;1‘2?54"0-5 :lL
16 | Hook 2 "
17 | Position limited bracket 1 64 | Connection ending 104 1
18 | Socket screw M8x40 1 65 Elross paln head tapping screw ST2.9X14 16
66 | Eliciting line 1
;g ilc;ik:;gig;or rope drum i 67 Shielc_i sleeve of plug-in reed 4.8 4
21 | Flat key 6x16 2 68 Fluginirecd, &6 : 4
22 | Rolling bearing 6205 1 Sg i\lrproof loop ?f corrroll:)ng handle lowwer cover i
ower cover of junction box
ii ggiilfg :v;r;?; :’1@6; 18 160 71 C_ross pan head screw Mfﬂfxlz _ 4
55 | Flat washer 06 0 72 Al_rproof loop of_cont_rolllng handle middle cover| 1
73 | Middle cover of junction box 1
261 oear box. L 74 | Cross pan head screw 5T4.2X15 8
;; g:‘:;' S“per'i'r‘:;'g;;‘%m ; 75 [ Position limited switch 1
76 | Snap ring @8 1
29 | Paper wahser 1 77 |Button sgring loop 1
30 | Rolling bearing 6202 1 78 | Position limited button 08 1
31 | Gear driving shaft 1 79 | Tie-in of position limited switch 1
32 | Flat key 5x10 1 80 | Reed of position limited switch 1
33 | Big helical gear 1 81 | Capacitor CBB60 450V 35UF 2
34 | Rolling bearing 6201 1 82 | Up airproof loop of junction box 1
35 Eront housing cover 1 83 | Up cover of junction box 1
36 | Rotor 1 84 [ Locknut 06 2
37 | Stator 1 85 | Flat washer 06 2
38 | Motor housing 1 86 | Locknut 014 1
39 | Brake spring 82.8mm 1 87 | Flat washer ¢15 1
40 | Brake assembly 1 88 | Pulley plywood 5.0mm 2
41 | Rolling bearing 6203 1 89 | Rubber loop @30x014x2 2
42 | Back housing cover 1 90 | Pulley 1
43 | Fan 1 91 | Pulley shaft p15x32 1
44 | Fan cover 1 92 | Column nut M6X35 2
45 | Flat washer g4 12 93 | Outer hex screw M14x45 1
46 | Cross pan head screw M4x10 5 94 | Flat washer M4x0.8x49 4
47 | Outer hex screw M6x210 4 95 | Sping buffer 1
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SPECIFICATION sanidulagd

TYPE : NORMAL SPEED onla

VOLTAGE : 230V/50HZ 400ﬂﬂ.

INPUT POWER : 1300W

ROPE DIAMETER : 5§ mm son 2 IE‘iU

ROPE LENGTH :32m gnld

WORK RATE : $3 20% 10 min 800nNn.

MOTER : ALUMINUM

DIMENSION : 32.8x25.8x43.5 cm

NET WEIGHT : 39 kg

Rated capability : 400 kg : 800 kg =D Hois 25,000.-/PC
Lifting speed : 8 m/min : 4 m/min oo oN oy, | 1 Pc/Ctn
Lifting height 132 m :16m i

ﬁ_l | a ou OVERIOADN TUF]JSI.IﬁTUf'CTQIIga\Zﬁ'é@TﬁﬁlﬁwroOEfaﬂSIM‘]:O‘LIOO:ri‘]?ﬁlﬁoﬁut't";.‘]&}_- Rwldingovlu

msuudoupnaKsodas - IudukSornvumelidnmsrinuyovsonaay

(WARNING) m}ﬂa EA B L E W I N E H » Should not be modified or used to make a passenger lift it may cause danger. * Do not use the machine

to transport persons or animal. * Do not stand or work under a hoisted load.
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INDUSTRIAL

SPARE PARTS

Name Oty Price NO. Name Qty Price

=
=

1 |Cross Pan Head Screw 10 35 | Power Cord 1
2 | Up Cover Of Controlling Handle i 36 | Cross Pan Head Screw 1
3 | Cross Pan Head Screw 2 37 | Spring Washer 4
4 | Airproof Loop Of Controlling Handle 1 38 | Terminal Piece 1
5 |[Up & Down Switch 1 39 | Cable 1
6 | Lower Cover Of Controlling Handle 1 40 | Seal 1
7 | Emergency Stop Switch i 41 | Connecting Ending 1
8 | Electronic Line 3 42 | Switch Box 1
9 | Plug-in Reed Jacket 7 43 | Waterproof Ring 1
10 |Plug-in Reed 5 44 | Cover Of Switch Box 1
11 |Cable Gland 2 45 | Cross Pan Head Screw 1
12 | Controlling Handle Cable Line 1 46 | Safety Switch 1
13 |Binding i 47 | Safety Key 1
14 |Copper Head Of Cable Line 37 48 | Waterproof Ring 1
15 [Position Limited Switch 2 49 | Waterproof Box 1
16 |[Position Limited Button 2 50 | Washer 1
17 |Button Spring Loop 2 51 | Cross Head Screw 1
18 |Snap Ring 2 52 | Waterproof Ring 1
19 |Cross Pan Head Screw 4 53 | Pressing Line Plate 1
20 | Cross Head Screw 2 54 | Pressing Line Plate 1
21 |Cable Gland 8 55 | Washer 4
22 |Cross Pan Head Screw 2 56 | Fan Cover 1
23 |[Junction Box 1 57 | Left Endplate Assembly 1
24 | Waterproof Ring 1 58 | Pin Roller 136
25 | Lower Cover Of Junction Box 1 59 | Outer Hex Bolt 1
26 |Capacitor 1 60 | Fan 1
27 |Electric Box 1 61 | End Cover 1
28 |Cable Line 1 62 | Bearing 2
29 |Cable Line 1 63 | Brake Assembly il
30 |Connecting Ending 1 64 | Brake Spring 1
31 |Cross Head Screw 14 65 | Stator & Motor Cover 1
32 |Cable Line 1 66 | Rotator 1
33 | Waterproof Ring i 67 | Front Cover 1
34 | Cover Of Electric Box 1 68 | Hanging Hook Rack 1

aUnsniindougga:sudv : LIFTING AND STORAGE Category 16



m SCAFFOLD HOIST

) ot sonupsuiSF800

INDUSTRIAL

SPARE PARTS
Oty Price NO. Name Qty Price
69 | Screw 1 103 | Nut 2
70 | Washer 104 | Lower Position Limited Spring 1
71 | Base Of Hook Rack 105| Lower Position Limited Pole 1l
72 Screw Nut 106 | Lower Position Limited Base 1
73 | Washer 107 | Screw Il
74 | Spring Washer 108 | Cross Head Screw 1
75 | Up Position Limited Block 109 | Hexagon Screw 14

76 Up Position Limited Sleeve 110| Rope Rolling Assembly

77 Up Position Limited Frame 111 | Rope Rolling Pole

78 | Pulley Hook 112| Screw

79 Torsional Spring 113 | Rope Pin

80 Hexagon Screw 114 | Right End Plate Assembly
81 Lower Position Limited Sleeve 115| Hook

82 | Position Limited Holding Plate 116 | Hexagon Screw

83 | Nut 117 | Connecting Pieces
84 Lower Position Limited Block 118 | Nut
85 [ Nut 119| Gear Box Components

86 | Lower Position Limited Spring 120| Cylindrical Pin
121 | Airproof Loop

122 | Internal Gear

87 Lower Position Limited Pole
88 Lower Position Limited Base

Nl 2= Wi == == g =R R R =R e =

= = R R R R R R R RN R R R B R B R B BB BB B B 00 B N

89 | Screw 123 | Bearing

90 | Cross Head Screw 124| Gear Shaft
91 | Washer 26 125| Flat Key

92 | Spring Washer 22 126 Idle Gear

93 | Up Position Limited Block 1 127 | Ball Bearing
94 | Up Position Limited Sleeve 1 128| SnapRing

95 | Up Position Limited Frame 1 129| Spur Gear

96 | Pulley Hook 1 130| Helical Gear
97 | Torsional Spring 1 131| Gear Shaftli
98 | Hexagon Screw 7 132 | Paper Washer
99 | Lower Position Limited Sleeve 1 133 | Gear Box

100| Position Limited Holding Plate 1 134 | Grease Nipple
101 Nut 4 135| Pulley Hook
102| Lower Position Limited Block 1
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ROTARY HOIST FRAME

IIfIJ“'l.lﬁSTRIAI. -. . - ‘ : ~ c € E HF1 000 7Eu081r:m
A o 1048 mm
1000k Q_,) |

dhkunenluifiu KU 180 2vAN

mm
2.500.-/PC 3080

4 PCS/CaI‘ton 270 mm

l

mm

i
' 750 mm

— AUAUUQ (Feature)

« anursoenUkUNTdavaa 1000 nn.
e aWNsUSUKIUIA 180 90M

. FD']LJEJ'DIIﬂUII’iaﬂa']I’iSUIIUZJUSOﬂ 750 UU.

- SUPPORT LOADING MAXIMUM 1000 KG.
- SWIVEL RANGE 180 DEGREE.
- THE LENGTH OF FRAME IS 750 MM.

5515 (How to use)

1. GadvINUIKENIYIUSONAUIANIKENNALUUNQ P48 UU.AWKUN 4 UU.
2. dadvlasvdannuikdnAuianikdnnaulkldaauao 270 uu.

3. Tgansdas:k3wnnuikanaulasvda YUNQAUAN (Dimension) 750%45 mm
4. GadvsenfulnuIkdnIwaulkiiu asavasulkuul udnsidaula

1. INSTALLED THE SUPPORTING TUBE TO THE CYLINDER PIPE WHICH DIAMETER IS @48 MM AND THICKNESS IS 4 MM.
Ikun? i i 1000 |

2. INSTALLED THE FRAME CONNECTION STRAP TO THE CYLINDER PIPE AT 270 MM HEIGHT. ulruniunsen (Mammum WEIght} (g

3. USE SCREW SET CONNECT WITH THE SUPPORTING TUBE AND THE FRAME CONNECTION STRAP.

4. CONNECTED ELECTRIC WIRE HOIST TO HOIST FRAME TIGHTLY, MAKE SURE DO NOT HAVE ANY SLIDE.

UayanvinAlA (Technical data)

uhkun (Net weight) 8.8 kg

¥IVKNU (Swivel range) 180°

aunsaiu1assnu (Standard equipment)
=/ ] = S (S i i o\ T PR R *
, é ]z-jnodfwaaoc:l?Pllnulhémlﬁau;ant tj.;upportmg tube) « uindoutheaurRohkinRuRfKuol
| - g s S 3 DﬂLJOuﬂurﬂirl.Tta'l'rLTJr; pngJ-e » Do not overload the machine, in any case
(2) X2 —— hﬁﬁﬁﬁ 4. fioIRUAUITOISHYVANS (Strengthen tube) doiu:th : TUSF\‘)“SME’UQU??\?J“a sMs
| 3 -, = | 5. fJ0 (Manual) 6. 50ang (Screw set) PI'“”“:“ khl.ll?:l:umsu "”t
B _ - _ s ease check all the components
(1) (5 #FuANS Ik TusouduiaikdnlunisGado* and connect before using
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PA MINI HOIST SWITCH
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Aux. -Phase Wire

$19a:19803um (Specification)

- = yunQ (Size) 15.5x5.5 4l
A WE1EYIW (Length) 165 BU.
thKun (Weight) 600 NS
9UDUUSSY (Packing) 1 Pc/Pack , 20 Pcs/Ctn
—”rr\_
7O/ Of .
-] S (Price) 1,400.-/Pc

38l : @adrouaumMsivIUSaNEaLIWEN
Jonu:th : PIsANWNIEMSIZouogvasideanounsismu
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